
DEPARTMENT OF NATURAL RESOURCES 367 
NR 114 

Chapter NR 114 

CERTIFICATION REQUIREMENTS FOR 
WATERWORKS AND WASTEWATER TREATMENT PLANT 

AND SEPTAGE SERVICING OPERATORS 

NR 114.01 Purpose (p. 367) 
NR 114.02 Applicability (p. 367) 
NR 114.03 Definitions (p. 367) 
NR 114.06 Examinations and applica-

tions (p. 369) 
NR 114.07 Fees (p. 370) 
NR 114.08 Issuance of certificates (p. 371) 
NR 114.09 Sanctions (p. 371) 
NR 114.10 Classification of wastewater 

treatment plants (p. 374) 
NR 114.11 Qualifications of wastewater 

treatment plant operators (p. 
375) 

NR 114.12 Classification of waterworks 
(p. 376) 

NR 114.13 Qualifications of waterworks 
operators (p. 376) 

NR 114.14 Required grades for the opera­
[...]
progression in operator grades (from left to right); and 3) the required experience needed to 
get to the next higher grade. 

Register, February, 1992, No. 434 



370 WISCONSIN ADMINISTRATIVE CODE 
NR 114 

(2) Written examinations shall be conducted week days at least 2 
times annually at 3 locations determined by the department or operator 
trainer. 

(3) Written examinations may not be issued to persons who have not 
properly registered 21 days prior to the examination date, or who fail to 
identify themselves on request. 

(4) Examination papers may not be returned to an applicant nor will 
there be a provision for review of examinations. Examination papers 
may be destroyed 30 days after notification of examination results. 

( 5) Applicants who fail to pass a written examination may apply to the 
department for reexamination at a subsequent scheduled examination. 

(6) The department will provide a list of reference material and objec­
tives pertaining to each examination subgrade process. 

(7) A wastewater treatment plant operator may take subgrade exami­
nations at any grade level, and upon passing the examination will be 
credited for passing that grade level and all lower grade levels. 

Note: The department may give oral examinations for operators of septage servicing vehi­
cles in lieu of a written examination upon a showing that the operator has difficulty reading 
the written examination, if the operator can demonstrate the ability to perform septage ser­
vicing without a better reading ability. 

History: Cr. Register, October, 1978, No. 274, eff. 11-1-78; am. (1), (2) and (3), er. (6), 
Register, February, 1984, No. 338, eff. 3-1-84; am. (1) to (5), r. and recr. (6), er. (7), Register, 
August, 1988, No. 392, eff. 9-1-88; am. (1) and (2), Register, February, 1992, No. 434, eff. 3-1-
92. 

NR 114.07 Fees. (1) Fees for certification shall be as follows: 

(a) Written examination administrative fee .................. $10.00 
(b) Each written examination . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 5.00 
(c) Biennial renewal. ......................................... 20.00 
(e) Late renewal penalty (per certificate) ..................... 20.00 
(f) Reciprocity ............................................... 40.00 
(g) Septage operator-in-training .............................. 10.00 

(2) Fees shall accompany the completed application form. There is no 
limit to the number of examinations that can be taken on one date, but 
each e:ll,'.amination requires the fee listed in sub. (1) (b). 

Note: The department i;ecommends that operators attempt no more than 10 wastewater or 
4 waterworks examinations on one date. 

(3) The renewal fee is due on the expiration date of the certificate. Any 
renewal application postmarked after the expiration date shall also in­
clude a $20.00 late renewal penalty. 

( 4) Fees may not be refunded to an applicant who fails to pass a writ­
ten certification examination or who fails to appear to take the 
examination. 

(5) Renewal fees may be waived by the department to designated op­
erator trainers. 

History: Cr. Register, October, 1978, No. 274, eff. 11-1-78; r. and recr. Register, February, 
1984, No. 338, eff. 3-1-84; am. (1) to (4), er. (5), Register, August, 1988, No. 392, eff. 9-1-88; 
am. (1) (c), r. (1) (d), er. (1) (g), Register, February, 1992, No. 434, eff. 3-1-92. 

Register, February, 1992, No. 434 



DEPARTMENT OF NATURAL RESOURCES 369 
NR 114 

jails or houses of correction, mental health institutes, schools for the 
handicapped, hospitals, infirmaries and asylums. 

(12) "Operate" means to be in direct responsible charge of the opera­
tion of a waterworks or a wastewater treatment plant or a septage servic­
ing vehicle. 

(12m) "Operator trainer" means an individual or organization desig­
nated by the department to provide specific training and testing at vari­
ous locations. 

(13) "Owner" means the state, county, town, town sanitary district, 
city, village, metropolitan sewerage district, corporation, firm, company, 
institution, association, utility district, school district, joint sewerage 
commission or individual responsible for providing water or wastewater 
treatment or septage servicing. 

(15) "Secretary" means the secretary of the department of natural 
resources. 

( 15c) "Septage servicing" means removing septage from a septic tank, 
soil absorption field, holding tank, grease trap, privy or portable toilet 
and disposing of or recycling the septage. 

(15e) "Subclass" means a letter assigned a plant based upon the par­
ticular type of processes at the facility. 

(15t) "Subgrade" means a letter assigned to an operator based on 
passing an examination for a specific operational process. 

(16) "Wastewater treatment plant" means any facility provided for 
the treatment of sanitary or industrial wastewater or both. The follow­
ing types of systems are excluded: ---­(a) Facilities defined as private sewage systems in s.145.01 (14), Stats. 

(b) Pretreatment facilities from which effluent is directed to a public 
sewer system for treatment. 

(c) Industrial wastewater treatment facilities which consist solely of a 
land disposal system. 

(17) "Waterworks" means a municipal water system. 

History: Cr. Register, October, 1978, No. 274, eff.11-1-78; am. (6), (7), (8), (10), (12), (14) 
and (16), Register, February, 1984, No. 338, eff. 3-1-84; r. andrecr. (4), am. (7), (10) and (11), 
er. (7m), (12ml, (15e) and (15t), r. (14), Register, August, 1988, No. 392, eff. 9-l-88;am. (3), 
(6), (12), (12m) and (13), er. (7e) and (15c), Register, February, 1992, No. 434, eff. 3-1-92. 

NR 114.06 Examinations and applications. (1) Examinations and on­
the-job experience shall be used to determine the knowledge, skill and 
ability of an applicant to operate a waterworks or wastewater treatment 
plant. An examination shall be used to determine the knowledge and 
ability of an applicant to do septage servicing. A score of 75% or higher 
shall be a passing score on each written examination. An individual desir­
ing to be certified shall file an application with the department at least 21 
days prior to the established date of a written examination on an applica­
tion form provided by the department. Fees as outlined in s. NR 114.07 
shall accompany the application. Applicants shall be notified of their eli­
gibility for examination. 

Register, February, 1992, No. 434 

(/, 



Subgrades 
Subclasses 

DEPARTMENT OF NATURAL RESOURCES 373 

General 

Knowledge 

A 

B 

C 

D 

E 

F 

G 

H 

I 

J 

K 

L 

Subgrades 
Subclasses 

NR 114 

Wastewater 
Operator Grades and Plant Classes 

T 

Waterworks 
Operator Grades and Plant Classes 

1 Yr 
T Exp 1 

G 

z 

I 

L 

s 

D 

V 

Register, February, 1992, No. 434 



374 WISCONSIN ADMINISTRATIVE CODE 
NR 114 

Septage Servicing 

Knowledge Grade 1 Grade 2 

Pumping or Servicing X X 

Hauling X X 

Safety X X 

Vehicles X X 

Administration X 

Disposal Site Selection X 

History: Cr. Register, October, 1978, No. 274, eff. 11-1-78; am. (1) (intro.), (c) and (4), r. 
and recr. (1) (f) Register, February, 1984, No. 338, eff. 3-1-84; am. (1) (intro.) and (e), (2) to 
(5), er. (1) (cm) and (dm), Register, August, 1988, No. 392, eff. 9-1-88; am. (1) (b) and (f), 
Register, February, 1992, No. 434; eff. 3-1-92. 

NR 114.10 Classification of wastewater treatment plants. (1) Each waste­
water treatment plant shall be assigned a class based upon a system of 
rating values and shall be assigned one or more subclasses based on the 
operations performed at that plant. 

(2) Items to be rated and their assigned values are: 

(a) Design flow is greater than 1 MGD 1 Point 
(b) Plant uses 4 to 7 of the processes listed in sub. (3) 1 Point 

(a) through (i) 
(c) Plant uses more than 7 of the processes listed in 2 Points 

sub. (3) (a) through (i) 
( d) Treatment required is based on water quality lim- 1 Point 

its for an industrial wastewater treatment facility 
( e) Treatment, including seasonal effluent limits, re- 1 Point 

quired for biochemical oxygen demand and sus-
pended solids is more stringent than specified in s. 
NR 210.05 (1) for a nonindustrial wastewater 
treatment plant 

(f) Receives wastewater from a major contributing in- 1 Point 
dustry 

Class 1 
Class 2 
Class 3 
Class 4 

(3) Subclasses are: 

(a) Primary settling 

Classification 
0 Points 
1 Point 
2 Points 
3 to 5 Points 

(b) Trickling filters and rotating biological contactors 

(c) Activated sludge 

(d) Stabilization ponds and aerated lagoons 

( e) Disinfection 
Register, February, 1992, No. 434 



DEPARTMENT OF NATURAL RESOURCES 375 
NR 114 

(f) Anaerobic digestion 

(g) Sludge handling including but not limited to mechanical dewater­
ing, heat treatment and incineration. This subclass is not required for 
land disposal or drying beds 

(h) Filtration 

(i) Phosphorus removal by chemical addition 

(j) On-site laboratory testing for BOD or suspended solids 

(k) Subclass K. Special- generally for treatment plants using chemi­
cal or physical treatment, or both. 

(1) Subclass L. Electroplating and metal finishing. 

History: Cr. Register, October, 1978, No. 274, eff.11-1-78; am. (1), (2) (b), (c), (d) and (e) 
and (3) (a), (g) and (k), Register, February, 1984, No. 338, eff. 3-1-84; am. (2) (c) and (e), (3) 
(k), er. (3) (I), Register, August, 1988, No. 392, eff. 9-1-88. 

NR 114.11 Qualifications of wastewater treatment plant operators. (1) 
Five grades and eleven subgrades of wastewater treatment plant opera­
tors are hereby established. To qualify for certification in a given grade 
and subgrade, an individual must meet the appropriate experience and 
examination requirements for that grade and pass the applicable exami­
nation(s) for the subgrade at that level. 

( a) Grade T. Pass the written grade 1 or higher examination for a given 
plant subclass and the written examination of the general knowledge 
necessary to operate a class 1 or higher wastewater treatment plant. 

(b) Grade 1. One year of satisfactory experience in the operation of a 
given plant subclass plus pass a written examination, grade 1 or higher, 
of the general knowledge necessary to operate a class 1 wastewater treat­
ment plant and a written examination, grade 1 or higher, of the individ­
ual's ability to perform routine operational duties for the given plant 
subclass. 

(c) Grade 2. Completion of grade 1 requirements plus one additional 
year of satisfactory experience in the general operation of a wastewater 
treatment plant plus pass a written examination, grade 2 or higher, of 
the general knowledge necessary to operate a class 2 wastewater treat­
ment plant and a written examination, grade 2 or higher, of the individ­
ual's ability to identify and correct common operating problems involv­
ing the given plant subclass. 

(d) Grade 3. Completion of grade 2 requirements, including 2 years of 
satisfactory experience in the general operation of a wastewater treat­
ment plant plus pass a written examination, grade 2 or higher, of the 
general knowledge necessary to operate a class 3 wastewater treatment 
plant and a written examination, grade 3 or higher, of the individual's 
ability to identify and correct less common operating problems involving 
the given plant subclass. 

(e) Grade 4. Completion of grade 3 requirements, including one addi­
tional year of satisfactory experience in the general operations of a 
wastewater treatment plant, plus pass a written examination, grade 4, of 
the general knowledge necessary to operate a class 4 wastewater treat­
ment plant and a written examination, grade 4, of the individual's ability 

Register, February, 1992, No. 434 



376 WISCONSIN ADMINISTRATIVE CODE 
NR 114 

to identify and correct complex operating problems involving the given 
plant subclass. 

(2) Operator subgrades are the same as plant subclasses listed ins. NR 
114.10 (3). 

(3) Upon a change in a wastewater treatment plant's classification 
caused by any changes as listed ins. NR 114.10, the operator-in-charge 
shall have 12 months to pass necessary examinations and will be allowed 
time to obtain the required experience. 

History: Cr. Register, October, 1978, No. 274, eff.11-1-78; am. (1) (intro.) to (d) and (2), 
Register, February, 1984, No. 338, eff. 3-1-84;renum. (1) (a) to (e) to be (1) (b) to (e) and (a) 
and am. er. (3), Register, August, 1988, No. 392, eff. 9-1-88. 

NR 114.12 Classification of waterworks. The classification of each water­
works shall be class 1 and assigned one or more of the applicable sub­
classes based on the operations performed at that plant. 

(1) Class G. All waterworks utilizing a ground water source. 

(2) Class Z. All waterworks providing zeolite softening or specific con­
taminant removal by resins. 

(3) Class I. All waterworks providing iron removal by oxidation and 
filtration. 

( 4) Class L. All waterworks providing treatment by the lime-soda ash 
process for iron removal and/or softening. 

(5) Class S. All waterworks utilizing a surface water source. 

(6) Class D. All waterworks containing a distribution system. 

(7) Subclass V. All waterworks providing special treatment such as, 
but not limited to, air stripping, granular activated carbon or others. 

History: Cr. Register, October, 1978, No. 274, eff.11-1-78; renum. (1) to be (intro.) to (6) 
and am. (intro.) and (2), er. (7), Register, August, 1988, No. 392, eff. 9-1-88. 

NR 114.13 Qualification of waterworks operators. (1) Two grades and 6 
subgrades of waterworks operators are hereby established. To qualify for 
certification in a given grade and subgrade, an individual must meet the 
appropriate experience requirement and pass the applicable examina­
tions for the subgrade. 

(a) Grade T. Pass the written grade 1 examination for the given water­
works subclass. 

(b) Grade 1. One year of satisfactory experience in the operation of the 
given waterworks class plus pass a written examination of the individ­
ual's ability to perform routine operational duties and identify and cor­
rect operating problems involving the given waterworks subclass. 

(2) Operator subgrades are the same as waterworks subclasses listed in 
s. NR 114.12. 

(3) Upon a change in a waterwork's classification caused by any 
changes as listed ins. NR 114.12, the operator-in-charge shall have 12 
Register, February, 1992, No. 434 



DEPARTMENT OF NATURAL RESOURCES 376-1 
DNR ll4 

months to pass the necessary examinations and will be allowed time to 
obtain the required experience. , 

History: Cr. Register, October, 1978, No. 274, eff.11-1-78; renum. (1) (a) and (b) to be (1) 
(b) and (a) and am., am. (2), er. (3), Register, August, 1988, No. 392, eff. 9-1-88. 

NR 114.14 Required grades for the operation of waterworks and waste­
water treatment plants. (1) WASTEWATER TREATMENT PLANTS. (a) The 
individual in direct responsible charge of the operation of a subclass of a 
treatment plant listed ins. NR 114.10 (3) must hold a valid certificate for 
the corresponding subgrade at a grade the same as, or higher than, the 
plant class, except as provided in pars. (b) to (d). 

(b) An individual certified as a wastewater treatment plant operator at 
least at the grade 1 level for a plant subclass may be in direct responsible 
charge of that subclass of a class 2, 3, or 4 treatment plant for a period 
not to exceed 2 years, provided that the department is satisfied with the 
operator's progress towards full certification and that the facility is in 
compliance with all terms and conditions of its permit. 

(c) An individual certified as a wastewater treatment plant operator­
in-training may operate that subclass of a treatment plant for a period 
not to exceed one year, provided that the department is satisfied with the 
operator's progress towards full certification and that the facility is in 
compliance with all terms and conditions of its permit. 

( cm) The total time allowed for all individuals at a facility under pars. 